
BB 650
Frame / Rahmen

BOROSSIB170012

No. P/N ERP CODE ENGLISH Q'ty

1 C650.01.01.00.00 02.C650.0100 frame component 1

1



2

ENGINE MOUNT / MOTORAUFHÄNGUNG　

34

432
5

1

6

7

8

9

6

5

7

10

5

7

7

6
7

14

11
12
13

15

16

No. P/N      ERP  CODE ENGLISH Q'ty

1 C650.04.01.05.00 02.C650.04.01.05 choke cable 1
2 D650.04.01.02.00 02.D650.04.01.02 engine mount ,front 1
3 GB/T95 03.03.95-φ10×20×2/05 washer φ10（11*20*2） 10
4 GB/T 93-1987 03.04.93-φ10/05 spring washer  φ10 10
5 GB/T5787-1986 03.01.5787-

M10×1，25×25/05
bolt-washer M10*1.25*25 8

6 D650.04.01.00.01 02.D650.04.01.0001 engine rubber bumper 5
7 SJ2842-M18x1.5 03.02.2842-M10×1，25/05 bolt-washer  M10*1.25 12
8 C650.04.01.01.00 02.C650.04.01.01 engine(LJ276M) 1
9 E650.04.01.03.00 02.E650.04.01.03 engine mount ,left 1

10 D650.04.01.04.00A 02.D650.04.01.04A engine mount ,rear 1
11 Q1840825 02.DLJ.Q1840825 bolt-washer  M8*25 2
12 GB/T 93-1987 03.03.95-φ8×24×2/05 spring washer  φ8 2
13 93-φ8 03.04.93-φ8/05 washer φ8（8.4*24*2） 2
14 D650.04.01.06.00 02.D650.04.01.06 engine mount ,middle 1
15 DS250.08.00.00.03 02.DS250.08.000003 engine rubber bumper 1
16 C650.04.01.07.00 02.C650.04.01.07 engine restrict power sheet 1



GEAR-SHIFT / GANGSCHALTUNG

11

13

12
inlet rod of engine gear-shift 

14

8 7

6

5

24 23
22

19

21
20

18

17

15

16

28
27

2625

9

10

3

4

1

2

16

　
No. P/N ERP CODE ENGLISH Q'ty

1 GB/T6177.1-2000 02.DLJ.GB/T6177-2000 self-locking nut M8 4

2 GY150-307-0123 02.DLJ.GY150-307-0123 self-locking nut M6 4

3 D650.05.02.02.03 02.D650.05.02.02.03 shifter mount 1

4 5782-M6x10 03.01.5782-M6×10/05 bolt-washer M6*20 4

5 D650.05.02.02.04 02.D650.05.02.02.04 shifter assy 1

6 5782-M6x12 03.01.5782-M6×12/05 bolt-washer M6*12 4

7 D650.05.02.02.02 02.D650.05.02.02.02 bush,shiftgear handgrip 2

8 D650.05.02.02.01 02.D650.05.02.02.01 screw axle,shift gear handgrip 1

9 95-φ6x12x1 03.03.95-φ6×12×1/05 spring washerφ6 1

10 41-M6 03.02.41-M6/05 nut M6（m=5.2） 1

11 N650.05.02.05.00 02.N650.05.02.05 shift lever fork 1

12 6172，1-M14x1.5-L 03.02.6172，1-M14×1,5-L/05 Nut M14*1.5 2

13 D650.05.02.03.00 02.D650.05.02.03 shift lever 1

14 D650.05.02.04.01 02.D650.05.02.04.01 shift lever bolt  M8 1

15 D650.05.02.04.00 02.D650.05.02.04 guide 1

16 5787-M10x1.25x20 03.01.5787-M10×1，25×20/05 bolt-washer M10*1.25*20 2

17 JD0580002 02.JD.0580002 nylon bush 1

3



GEAR-SHIFT / GANGSCHALTUNG　

11

13

12
inlet rod of engine gear-shift 

14

8 7

6

5

24 23
22

19

21
20

18

17

15

16

28
27

2625

9

10

3

4

1

2

16

　
No. P/N ERP CODE ENGLISH Q'ty

18 D650.05.02.01.01 02.D650.05.02.01.01 shifter shaft 1

19 D650.05.02.02.02 02.D650.05.02.02.02 copper sleeve 2

20 D650.05.02.01.03 02.D650.05.02.01.03 thick pivot plate 1

21 D650.05.02.01.05 02.D650.05.02.01.05 short crank 1

22 95-φ10x20x2 03.03.95-φ10×20×2/05 washer φ10(φ10.5*φ18*φ1.6) 2

23 93-φ10 03.04.93-φ10/05 spring washer φ10 2

24 GB6177.1-2000 02.DLJ.GB/T6171-1986 nut-washer M10*1.25 2

25 D650.05.02.01.04 02.D650.05.02.01.04 long crank 1

26 D650.05.02.01.06 02.D650.05.02.01.06 thin pivot plate 1

27 D650.05.02.01.08 02.D650.05.02.01.08 copper flange cover,thin rod 2

28 D650.05.02.01.07 02.D650.05.02.01.07 threaded shaft 2

4



5

STEERING ASSY / LENKUNG

28

27

18 19 20

1615

11
12

25
21 2322

24

10

4 5 6

14

18 19 20

17

26

30

31

32
29

25

24

2221 23

1

2

7

3
9

8

13

33

　
No. P/N ERP CODE ENGLISH Q'ty
1 823-M6x20/03 03.01.823-M6×20/03 bolt cross M6*20 6
2 TR1100.05.01.00.02 02.TR1100.05.01.0002 350 steering wheel 1
3 41-M6 03.02.41-M6/05 nut flange lock M6 6
4 GB819-85 02.DLJ.GB819-85 bolt M6*10 1
5 95-φ6x12x1 03.03.95-φ6×12×1/05 spring washer φ6 1
6 D650.06.00.08.00 02.D650.06.0008 integrated  switch assy 1
7 D650.05.01.01.01 02.D650.05.01.01.01 steering  wheel shaft 1
8 E650.05.01.01.02 02.E650.05.01.01.02 steering column housing 1
9 894.1-φ15 03.09.894，1-φ15 circlip φ15, external 1

10 E650.05.01.01.00 02.E650.05.01.01 steering column assy 1
11 E650.08.01.13.00 02.E650.08.01.13 Lock against theft 1
12 819，1-M6x6/03 03.01.819，1-M6×6/03 sunk screw  M6*6 2
13 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 nut washer M10*1.25 2
14 5787-M10x1.25x25 03.01.5787-

M10×1，25×25/05
bolt washer M10*1.25*25 2

15 E650.05.01.04.00 02.E650.05.01.04 check pan 1
16 GB/T6177-2000 02.DLJ.GB/T6177-2000 bolt washer M8 1



STEERING ASSY / LENKUNG

28

27

18 19 20

1615

11
12

25
21 2322

24

10

4 5 6

14

18 19 20

17

26

30

31

32
29

25

24

2221 23

1

2

7

3
9

8

13

33

　
No. P/N ERP CODE ENGLISH Q'ty

17 D650.05.01.02.00 02.D650.01.02 steering universal rod 1

18 96.2-φ8x24x2 03.03.96，2-φ8×24×2/05 washer φ8（8.4*24*2） 2

19 93-φ8 03.04.93-φ8/05 spring washer  φ8 2

20 5782-M8x25 03.01.5782-M8×25/05 bolt M8*25 2

21 D650.05.01.03.01 02.D650.05.01.03.01 tie rod end 2

22 95-φ10x20x1.5 03.03.95-φ10×20×1，5/05 washer φ10 2

23 93-φ10 03.04.93-φ10/05 spring washer φ10 2

24 GB/T6171-1986 02.DLJ.GB/T6171-1986 nut lock M10*1.25(nylon) 2

25 172MM-052008  02.DLJ.172MM-052008  nut M12*1.5 2

26 D650.05.01.03.00 02.D650.05.01.03 steering gear box 1

27 D650.05.01.00.06 02.D650.05.01.0006 big iron cushion 1

28 D650.05.01.00.05 02.D650.05.01.0005 small iron cushion 1

29 D650.05.01.00.04 02.D650.05.01.0004 thin rubber cover 1

30 D650.05.01.00.03 02.D650.05.01.0003 thick rubber cover 1

31 D650.05.01.00.02 02.D650.05.01.0002 mounting rack 2

32 5787-M10x1.25x25 03.01.5787-
M10×1，25×25/05

bolt washer M10*1.25*25 4

33 TR1100.05.01.00.02-3 02.TR1100.05.01.0002-3 plastic cover 1

6



pedal control and park brake / PEDALE UND HANDBREMSE　

14
28

26
25

27

24

22

23

29

31

20

21

11
12

13
11

12

7

13

11 12 19

6

7

9

9

9

11

6

18

17
16

15
14

13
7

12

8

6

4
5

3

30

32

33

33

10

36

34 35
34

35

2

1 1

　
No. P/N ERP CODE ENGLISH Q'ty

1 5787-M8x20 03.01.5787-M8×20/05 bolt-washer M8*20 8

2 C650.07.01.01.00 02.C650.07.01.01 hydraulic-brake assy 1

3 D650.07.01.00.04 02.D650.07.01.0004 master cylinder rod 2

4 6172.1-M8-L 03.02.6172，1-M8-L/05 nut M8(m=6.8) 2

5 D650.07.01.00.03 02.D650.07.01.0003 master cylinder rod block 1

6 91-φ3x30 03.08.91-φ3×30/05 cotter pin 3.2*30 3

7 95-φ10x20x2 03.03.95-φ10×20×2/05 washer φ10(φ10.5*φ20*φ2) 3

8 D650.07.04.02.00 02.D650.07.04.02 clutch pedal 1

9 D650.07.01.00.05 02.D650.07.01.0005 pedal rubber cover 3

10 D650.07.04.01.00 02.D650.07.04.01 cable,clutch 1

11 70，1-M6x55 03.01.70，1-M6×55/05 bolt,hex M6*55 4

12 41-M6 03.02.41-M6/05 nut M6（m=5.2） 4

13 D250.10.003 02.D250100003 spring 3

14 D650.07.03.00.01 02.D650.07.03.0001 short pivot pin.10*60 2

15 91-φ2x25 03.08.91-φ2×25/05 cotter pin 2*25 1

16 95-φ6x12x1 03.03.95-φ6×12×1/05 washer φ6(φ6*φ12*1) 1

17 D650.07.01.02.00 02.D650.07.01.02 brake pedal 1

18 D650.07.01.00.01 02.D650.07.01.0001 axle,6*40 1

19 D650.07.01.00.02 02.D650.07.01.0002 long pivot pin.10*105 1

20 D650.07.03.02.00 02.D650.07.03.02 throttle pedal 1

7



8

pedal control and park brake / PEDALE UND HANDBREMSE　　

　

14
28

26
25

27

24

22

23

29

31

20

21

11
12

13
11

12

7

13

11 12 19

6

7

9

9

9

11

6

18

17
16

15
14

13
7

12

8

6

4 5
3

30

32

33

33

10

36

34 35
34

35

2

1 1

No. P/N ERP CODE ENGLISH Q'ty
21 D650.07.03.01.00 02.D650.07.03.01 cable, throttle 1
22 41-M8 03.02.41-M8/05 nut,flange lockM8 2
23 5787-M8x20 03.01.5787-M8×20/05 bolt-washer M8*20 2
24 D650.07.02.01.00 02.D650.07.02.01 brake parking lever 1
25 860-φ8 03.04.860-φ8/04 washer φ8(φ8.4*φ15*φ1.6) 1
26 91-φ3.2x30 03.08.91-φ3，2×30/05 cotter pin 3.2*30 1
27 D650.07.02.01.01 02.D650.07.02.01.01 axle 8*24 1
28 D650.07.02.00.01 02.D650.07.02.0001 connection,parking brake 1
29 91-φ3.2x30 03.08.91-φ3，2×30/05 cotter pin 3.2*30 1
30 D650.07.02.00.04 02.D650.07.02.0004 steel bush 1
31 D650.07.02.02.00 02.D650.07.02.02 connection cable 1
32 D800.07.02.00.02 02.D800.07.02.0002 connection block 1
33 D800.07.02.01.00 02.D800.07.02.01 brake parking cable 2
34 D650.07.01.01.08 02.D650.07.01.01.08 braking caliper,F,  hydraulic-

brake assy
2

35 D650.07.01.01.09 02.D650.07.01.01.09 braking caliper,R,  hydraulic-
brake assy

2

36 D650.07.01.01.02 02.D650.07.01.01.02 hydraulic braking
cylinder,hydraulic-brake assy

1



9

Front housing　/ Vorderachse

12

13

9

18

23 24

19

20

1

3
4

5
6

7

10

11
13

29

27

26

28

22
23

21

24

18

29

26
28

2720

19

27
28

26

8

21

19

20

1615

27

26

28

25

29

30

22

17

2

3
4

1

8

1617
15

19

20

12

34

33

10
9

11

14

31

32

5 6 7

35

36

35

36

　

No. P/N  ERP CODE ENGLISH Q'ty

1 D650.03.02.00.02 02.D650.03.02.0002 wheel nut M10*1.25 8

2 C650.03.01.01.00 02.C650.03.01.01 wheel,FL 1

3 91-φ4x40 03.08.91-φ4×40/05 cotter pin 4*40 2

4 9457-M18x1.5 03.02.9457-M18×1，5/05 nut-castle M18*1.5,front axle 2

5 D650.03.01.00.08 02.D650.03.01.0008 washer,front axle 2

6 D650.03.01.00.01A 02.D650.03.01.0001A front hub 2

7 D650.03.02.00.03 02.D650.03.02.0003 bolt M10*1.25,hub 8

8 C650.07.01.01.00 02.C650.07.01.01 hydraulic-brake assy 1

9 D650.03.02.00.05 02.D650.03.02.0005 brake disc 2

10 D650.03.02.00.08 02.D650.03.02.0008 bolt M6,brake disc 8

11 D650.03.01.00.04 02.D650.03.01.0004 seal (40X55X6) 2

12 893.2-φ55 03.09.893，2-φ55 circlipφ55,internal 2

13 D650.03.01.00.05 02.D650.03.01.0005 bearing(30X55X30X25),front hub 2

14 D650.03.01.00.07 02.D650.03.01.0007 stub axle,L 1

15 5787-M8x20 03.01.5787-M8×20/05 bolt-washer M8*20 4

16 5787-M10x1.25x30 03.01.5787-
M10×1，25×30/05

bolt-washer  M10*1.5*30*20 4

17 D650.03.01.00.06 02.D650.03.01.0006 seal (40X58X7X5),internal 2

18 D650.03.01.00.03 02.D650.03.01.0003 axle,front 2



10

Front housing / Vorderachse　　

12

13

9

18

23 24

19

20

1

3
4

5
6

7

10

11
13

29

27

26

28

22
23

21

24

18

29

26
28

2720

19

27
28

26

8

21

19

20

1615

27

26

28

25

29

30

22

17

2

3
4

1

8

1617
15

19

20

12

34

33

10
9

11

14

31

32

5 6 7

35

36

35

36

No. P/N ERP CODE ENGLISH Q'ty
19 D650.02.01.00.03 02.D650.02.01.0003 ball joint 4
20 894.2-φ29 03.09.894，2-φ29 circlipφ29,external 4
21 5787-M12x1.5x45 03.01.5787-

M12×1，5×45/05
bolt-washer M12*1.5*45*18 4

22 C650.02.03.01.00 02.C650.02.03.01 front shock absorber 2
23 95-φ12x24x2.5 03.03.95-φ12×24×2，5/05 washer φ12（φ12*φ24*2.5） 4
24 41-M12x1.5 03.02.41-M12×1，5/05 nut,flange  M12*1.5 4
25 D650.02.01.03.00 02.D650.02.01.03 suspension arm,upper,FL 1
26 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 nut,flange  M10*1.25 8
27 D650.02.01.00.01 02.D650.02.01.0001 bush,suspension arm 8
28 D650.02.01.00.02 02.D650.02.01.0002 spacer,suspension arm 4
29 5787-M10x1.25x75 03.01.5787-

M10×1，25×75/05
bolt-washer M10*1.25*75*18 8

30 D650.02.01.04.00 02.D650.02.01.04 suspension arm,lower,FL 1
31 D650.02.01.01.00 02.D650.02.01.01 suspension arm,upper,FR 1
32 D650.02.01.02.00 02.D650.02.01.02 suspension arm,lower,FR 1
33 D650.03.01.00.02 02.D650.03.01.0002 stub axle R 1
34 C650.03.01.02.00 02.C650.03.01.02 wheel,FR 1
35 D800.03.01.00.10 02.D800.03.01.0010 handtailor washer 2
36 JD0360010 02.JD.0360010 hub cover,front wheel 2



muffler  assy　/ Auspuff

1

2

3

6

4
5

7
3117

18

19

20

21

22

23

24
25
26

27

28

2930
22

21

8
910

11

12
1312

14

15

16

32 33

　
No. P/N ERP CODE ENGLISH Q'ty

1 270Q－06006 02.DLJ.270Q-06006 exhaust gasket to head 1

2 D650.04.04.02.00 02.D650.04.04.02 front exhaust pipe 1

3 D650.04.04.00.03 02.D650.04.04.0003 front pipe sheild 1

4 860-φ8 03.04.860-φ8/04 spring washer φ8 4

5 6172.1-M8-L 03.02.6172，1-M8-L/05 nut M8(m=6.8) 4

6 D650.04.04.00.04 02.D650.04.04.0004 sheet of heat insulation (65*65) 1

7 41-M8 03.02.41-M8/05 nut self-lock M8 2

8 5787-M8x20 03.01.5787-M8×20/05 bolt washer M8*20 1

9 E650.04.04.00.10 02.E650.04.04.0010 anchor ear 1

10 GB/T6177-2000 02.DLJ.GB/T6177-2000 self-lock M8 1

11 E650.04.04.04.00 02.E650.04.04.04 actuated valve,second air supply 1

12 E650.04.04.00.12 02.E650.04.04.0012 hoop（16-25） 2

13 JD0820004 02.JD.0820004 air vent 1

14 E650.04.04.05.00 02.E650.04.04.05 one-way valve,second air supply 1

15 E650.04.04.00.11 02.E650.04.04.0011 plumbago bush 1

16 5787-M6x25 03.01.5787-M6×25/05 bolt washer M6 2

11



muffler  assy　/ Auspuff

1

2

3

6

4
5

7
3117

18

19

20

21

22

23

24
25
26

27

28

2930
22

21

8
910

11

12
1312

14

15

16

32 33

　
No. P/N ERP CODE ENGLISH Q'ty

17 5787-M8x30 03.01.5787-M8×30/05 bolt washer M8*30 2

18 C650.04.04.01.00 02.C650.04.04.01 muffler 1

19 D650.04.04.00.06 02.D650.04.04.0006 lock washer 6

20 C650.04.04.00.02 02.C650.04.04.0002 heat insulation guard  ,muffler 1

21 D650.04.04.00.05 02.D650.04.04.0005 asbestos washer 6

22 5787-M6x12 03.01.5787-M6×12/05 bolt washer M6*12 4

23 5787-M8x30 03.01.5787-M8×30/05 bolt washer M8*30 2

24 JD1910003A 02.JD.1910003A rubber cover,muffler 2

25 JD1910002 02.JD.1910002 spacer 2

26 93-φ8 03.04.93-φ8/05 washer φ8（φ8.4*φ24*2） 2

27 C650.04.04.03.00 02.C650.04.04.03 muffer bracket 1

28 SJ2842-M8 03.02.2842-M8/05 self-lock M8 2

29 5787-M10x1.25x25 03.01.5787-
M10×1，25×25/05

bolt washer M10*1.25*25 2

30 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 nut washer M10*1.25 2

31 D650.04.04.00.09 02.D650.04.04.0009 carbon bush 1

32 SJ2842-M6 03.02.2842-M6/05 washer nut M6 2

33 S650.04.04.03.01 02.S650.04.04.03.01 heat insulation cover,muffler
pipe

1

12



cargo rack and an air filter assy / Cargorack und Luftfilter

8

7

7

1

3

2

4

5
6

10

9

11

13

12

　
No. P/N ERP CODE ENGLISH Q'ty

1 5787-M8x25 03.01.5787-M8×25/05 bolt-washer M8*25 6

2 E650.08.01.01.00A 02.E650.08.01.01A cargo rack 1

3 D650.04.05.00.04 02.D650.04.05.0004 thick rubber washer 6

4 SJ2842-M8 03.02.2842-M8/05 bolt-washer M8 6

5 D650.04.05.01.00 02.D650.04.05.01 air cleaner assy 1

6 D650.04.05.01.01 02.D650.04.05.01.01 filter paper,air cleaner
assy

1

7 D650.04.05.00.02 02.D650.04.05.0002 flexible hose clamp 2

8 D650.04.05.00.01 02.D650.04.05.0001 flexible intake hose 1

9 D650.04.05.00.03 02.D650.04.05.0003 pipe , recycle exhaust gas 1

10 E650.04.05.02.00 02.E650.04.05.02 air cleaner bracket 1

11 5787-M8x16 03.01.5787-M8×16/05 bolt-washer M8*16 2

12 SJ2842-M8 03.02.2842-M8/05 nut-washer M8 2

13 5787-M8x25 03.01.5787-M8×25/05 bolt-washer M8*25 2

13



14

fuel tank and gasoline pump / Benzintank und Benzinpumpe

22

8

8

8 8

8

8

5

11

10
9

16
15

7

6

4

3

18

21

20

19

12

2

1

23

24 25

17

13

14

8
8

26

28
29

27

23
830

8

29

8

No. P/N ERP CODE ENGLISH Q'ty

1 C650.01.02.06.00 02.C650.01.02.06 number plate support 1

2 70，1-M12x1.5x30 03.01.70，1-
M12×1，5×30/05

bolt-hexagon M12*1.5*30 4

3 D650.04.03.00.10 02.D650.04.03.0010 clamp ,fuel filter 1

4 5787-M8x25 03.01.5787-M8×25/05 bolt-washer M8*25 2

5 D650.04.03.02.00 02.D650.04.03.02 gasoline pump 1

6 41-M8 03.02.41-M8/05 nut-washer M8 2

7 D650.04.03.00.07 02.D650.04.03.0007 outlet tube(550),gasoline pump 1

8 D650.04.03.00.04 02.D650.04.03.0004 hose clamp 12

9 D650.04.03.00.11 02.D650.04.03.0011 inlet tube(450),gasoline pump 1

10 D650.04.03.00.05 02.D650.04.03.0005 fuel filter 1

11 N650.04.03.01.00 02.N650.04.03.01 fuel tank assy 1

12 N650.04.03.01.01 02.N650.04.03.01.01 bare fuel tank 1

13 E650.04.03.01.03 02.E650.04.03.01.03 fuel tank cap 1

14 D650.04.03.00.01 02.D650.04.03.0001 air vent 1

15 C650.04.03.03.00 02.C650.04.03.03 gasoline outlet tube 1



fuel tank and gasoline pump / Benzintank und Benzinpumpe 

22

8

8

8 8

8

8

5

11

10
9

16
15

7

6

4

3

18

21

20

19

12

2

1

23

24 25

17

13

14

8
8

26

28
29

27

23
830

8

29

8

　
No. P/N ERP CODE ENGLISH Q'ty

16 D650.04.03.00.03 02.D650.04.03.0003 gasoline tube return 1

17 E650.04.03.01.02 02.E650.04.03.01.02 fuel level sensor unit 1

18 N650.04.03.04.00 02.N650.04.03.01 fuel tank strap 2

19 D650.04.03.00.06 02.D650.04.03.0006 fuel tank rubber strap 2

20 C650.01.02.07.00 02.C650.01.02.07 fixed rod,fuel tank 1

21 5787-M8x16 03.01.5787-M8×16/05 bolt-washer M8*16 2

22 GB/T6171-1986 02.DLJ.GB/T6171-1986 nut-wahser M10*1.5 4

23 SJ2842-M6 03.02.2842-M6/05 nut-washer M6 7

24 C650.01.02.17.00 02.C650.01.02.17 license plate 1

25 5787-M6x45 03.01.5787-M6×45/05 bolt M6*45 4

26 TR1100.04.06.01.00 02.TR1100.04.06.01 fuel vapor canister 1

27 D650.04.06.00.01 02.D650.04.06.0001 mount 1

28 D650.04.06.00.02 02.D650.04.06.0002 sheet metal 1

29 5782-M6x16 03.01.5782-M6×16/05 bolt-washer M6*16 3

30 D650.04.06.00.03 02.D650.04.06.0003 inlet tube,fuel vapor canister 1

15



roll bar and radiator assy / Überrollbügel und Kühler

26

22

15

18
19

13
12

11

9
10

1

3

8

7

17
16

20

2

4

5

6
7

7
7

4

14

14
1819

14

14

21

23

21

23
24

21

23

25

27

27

33

34

35

31

30

14

14

28
29

32

36

No. P/N ERP CODE ENGLISH Q'ty

1 5782-M8x25 03.01.5782-M8×25/05 bolt-washer M8*25 2

2 D25009903 02.D250.09903 overflow bottle 1

3 SJ2842-M8 03.02.2842-M8/05 nut-flange lock M8 2

4 D650.04.03.00.04 02.D650.04.03.0004 hoop (10-16) 2

5 D25009004 02.D250.09004 overflow bottle hose 1

6 D650.04.02.00.01 02.D650.04.02.0001 water outlet hose,engine 1

7 D650.04.02.00.03 02.D650.04.02.0003 hoop（25-38）,water tube 4

8 D650.04.02.00.02 02.D650.04.02.0002 water inlet hose,engine 1

9 D650.04.02.03.00 02.D650.04.02.03 water temperature switch 1

10 D800.04.02.01.00 02.D800.04.02.01 radiator assy 1

11 SJ2842-M6 03.02.2842-M6/05 nut-flange lock  M6 2

12 D800.01.02.05.00 02.D800.01.02.05 bracket,radiator assy 1

13 5787-M6x16 03.01.5787-M6×16/05 bolt washer M6*15 2

14 70，1-M12x1.5x30 03.01.70，1-
M12×1，5×30/05

bolt hexagonal M12*1.5*30 6

15 D650.01.02.05.00A 02.D650.01.02.05A radiator mounting bar 1

16 JD1910003 02.JD.1910003 radiator rubber washer 2

17 JD1910002 02.JD.1910002 spacer,radiator assy 2

18 D250.11.771 02.D250.11771 nylon bush 2

16



17

roll bar and radiator assy / Überrollbügel und Kühler　

26

22

15

18
19

13
12

11

9
10

1

3

8

7

17
16

20

2

4

5

6
7

7
7

4

14

14
1819

14

14

21

23

21

23
24

21

23

25

27

27

33

34

35

31

30

14

14

28
29

32

36

　
No. P/N ERP CODE ENGLISH Q'ty

19 5787-M12x1.5x30 03.01.5787-
M12×1，5×30/05

bolt washer M12*1.5*30 2

20 E650.01.02.02.00A 02.E650.01.02.02A right roll bar 1

21 5787-M10x1.25x45 03.01.5787-
M10×1，25×45/05

bolt washer M10*1.25*45 4

22 D650.01.02.04.00 02.D650.01.02.04 rear cross bar 1

23 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 nut washer M10*1.25 4

24 70，1-M12x1.25x30 03.01.70，1-
M12×1，25×30/05

bolt hexagonal M12*1.5*30 2

25 C650.01.02.03.00 02.C650.01.02.03 front cross bar 1

26 E650.01.02.01.00A 02.E650.01.02.01A left roll bar 1

27 SJ2842-M12x1.5 03.02.2842-M12×1，5/05 nut washer M12*1.5 2

28 93-φ6 03.04.93-φ6/05 washer φ6(φ6.6*φ12*1.6) 6

29 5787-M6x25 03.01.5787-M6×25/05 bolt washer M6*25 2

30 D650.04.02.00.05 02.D650.04.02.0005 plastic cover of radiator 1

31 823-M6x12/03 03.01.823-M6×12/03 bolt M6 6

32 JD0900008 02.JD.0900008 rubber washer φ6 6

33 D650.01.02.00.01 02.D650.01.02.0001 foam cover 1

34 C650.01.02.09.00 02.C650.01.02.09 guard ,engine fan 1

35 E650.04.02.04.00A 02.E650.04.02.04A gridding cover 1

36 D650.04.02.00.06 02.D650.04.02.0006 cushion,radiator assy 1



electrical appliance / Elektrische Anlage

1

10

15

14

12

11

18

22

5

13

16

19

4
5

2

8

23
20 21

3

6
7

9

17

　
No. P/N ERP CODE ENGLISH Q'ty

1 C650.06.01.01.00 02.C650.06.01.01 harness,wiring 1

2 C800.06.03.02.00 02.C800.06.03.02 turn light,front 2

3 C800.06.03.01.00 02.C800.06.03.01 headlight 2

4 D1600.06.10.00.00A 02.D1600.06.10A spot light 2

5 D1600.06.10.00.01 02.D1600.06.10.0001 bulb of spot light 2

6 C1600.06.10.00.01 02.C1600.06.10.0001 spot light cover 2

7 C800.06.03.03.00 02.C800.06.03.03 compound tail light,left 1

8 C800.06.03.04.00 02.C800.06.03.04 compound tail light,right 1

9 E650.06.00.19.00 02.E650.06.0019 licence plate light 1

10 D650.06.00.02.00 02.D650.06.0002 battery 1

11 E650.06.00.18.00 02.E650.06.0018 D650 indication 1

12 D650.06.00.07.00A 02.D650.06.0007A instrument cluster 1

13 C650.06.00.20.00 02.C650.06.0020 panel switch 1

14 D650.06.00.09.00 02.D650.06.0009 horn button 1

15 JD0460003 02.JD.0460003 washer 1

16 N650.06.04.00.00 02.N650.06.04 fuel level gauge 1

17 C650.06.00.14.00 02.C650.06.0014 instrument cluster bracket 1

18 D650.06.00.09.00 02.D650.06.0009 horn 1

19 N650.06.06.00.00 02.N650.06.06 speed sensor 1

20 D25007924A 02.D250.07924A flasher coat 1

21 D650.06.00.10.00 02.D650.06.0010 flash apparatus 1

22 D650.06.00.11.00 02.D650.06.0011 regulator 1

23 C1600.06.01.04.00 02.C1600.06.01.04 fuse box 1

18



rear housing　/ Hinterachse

9

9

1

3
4

5
6

10

14 15
13

11
12

23

24

26
20

2928
27

22

24

23

24

25

23

18
19

16

15
14

13
12

11

8
7

6

10

33

17

20

19

18

32

8
7

31

5

4
3

21

16
16

21
21

34

35

34

35

　
No. P/N ERP CODE ENGLISH Q'ty

1 D650.03.02.00.02 02.D650.03.02.0002 wheel nut M10*1.25 8

2 C650.03.02.01.00 02.C650.03.02.01 wheel,BL 1

3 91-φ4x40 03.08.91-φ4×40/05 cotter pin 4*40 2

4 D650.03.02.00.06 02.D650.03.02.0006 nut-castle M22*1.5,rear shaft 2

5 D650.03.02.00.04A 02.D650.03.02.0004A rear hub 2

6 D650.03.02.00.03 02.D650.03.02.0003 bolt M10*1.25,hub 8

7 D650.03.02.00.05 02.D650.03.02.0005 brake disc 2

8 D650.03.02.00.08 02.D650.03.02.0008 bolt M6,butterfly disc 8

9 893.2-φ55 03.09.893，2-φ55 circlipφ55,internal 2

10 D650.03.02.00.07 02.D650.03.02.0007 bearing(φ30Xφ55X32),rear hub 2

11 5787-M10x1.25x100 03.01.5787-
M10×1，25×100/05

bolt-washer M10*1.25*100*20 4

12 D650.02.02.00.02 02.D650.02.02.0002 spacer,shaft carrier 4

13 D650.02.02.00.01 02.D650.02.02.0001 bush,shaft carrier 8

14 D650.03.02.00.01 02.D650.03.02.0001 shaft carrier 2

15 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 Nut-washer M10*1.25 4

16 5787-M8x20 03.01.5787-M8×20/05 bolt-washer M8*20 6

17 C650.02.02.03.00 02.C650.02.02.03 upper suspension arm,BL 1

18 SJ2842-M10x1.25 03.02.2842-M10×1，25/05 nut-washer M10*1.25 4

19 5787-M10x1.25x75 03.01.5787-
M10×1，25×75/05

bolt-washer M10*1.25*75*18 4

19



rear housing　/ Hinterachse

9

9

1

3
4

5
6

10

14 15
13

11
12

23

24

26
20

2928
27

22

24

23

24

25

23

18
19

16

15
14

13
12

11

8
7

6

10

33

17

20

19

18

32

8
7

31

5

4
3

21

16
16

21
21

34

35

34

35

　
No. P/N ERP CODE ENGLISH Q'ty

20 D650.03.02.02.00 02.D650.03.02.02 left proppeller shaft 1

21 2303016 02.DLJ.2303016 Steel cable baffle ring 2

22 D650.03.02.03.00 02.D650.03.02.03 right propeller shaft 1

23 SJ2842-M12x1.5 03.02.2842-M12×1，5/05 nut-washer M12*1.5 4

24 5787-M12x1.5x60 03.01.5787-
M12×1，5×60/05

bolt-washer M12*1.5*60*18 4

25 C650.02.03.02.00 02.C650.02.03.02 rear shock absorber 2

26 D650.02.02.04.00 02.D650.02.02.04 lower suspension arm,BL 1

27 SJ2842-M10x1.25 03.02.2842-
M10×1，25/05

nut-washerM10*1.25 4

28 D650.02.01.00.02 02.D650.02.01.0002 spacer,suspension arm 8

29 D650.02.01.00.01 02.D650.02.01.0001 bush,suspension arm 16

30 5787-M10x1.25x75 03.01.5787-
M10×1，25×75/05

bolt-washer M10*1.25*75*18 4

31 D650.02.02.02.00 02.D650.02.02.02 lower suspension,BR 1

32 C650.02.02.01.00 02.C650.02.02.01 upper suspension,BR 1

33 C650.03.02.04.00 02.C650.03.02.04 wheel,BR 1

34 D800.03.01.00.10 02.D800.03.01.0010 handtailor washer 2

35 JD0360010 02.JD.0360010 hub cover,front wheel 2

20



seat and safety belt / Sitze und Sicherheitsgurte

8

7
6

5

4

3

1

2

1 2

1

2

3
2

1

No. P/N ERP CODE ENGLISH Q'ty

1 5787-M8x20 03.01.5787-M8×20/05 bolt washer M8*20 4

2 SJ2842-M8 03.02.2842-M8/05 nut washer M8 4

3 D650.08.01.00.01 02.D650.08.01.0001 safety belt 2

4 D650.08.01.03.00 02.D650.08.01.03 left seat 1

5 D650.08.01.04.00 02.D650.08.01.04 right seat 1

6 SJ2842-M8 03.02.2842-M8/05 nut washer M8 8

7 D650.08.01.00.08 02.D650.08.01.0008 heat insulation blanket(1) 1

8 D650.08.01.00.09 02.D650.08.01.0009 heat insulation blanket(2) 1

21


